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JSW PAINTS PRIVATE LIMITED
Vasind Village — Vasind, Taluka — Shahapur, Vasind,
Thane, Maharashtra -421604

TEST REPORT ON STAIN RESISTANCE

Source of Sample : Sample Supplied by the Customer
No. of Product tested : 01 (One Only)
Customer’s Reference g PO No. VSND/2010014020/SER/R/2620007218, dt. -20.06.2023
Condition of Sample . Satisfactory
Lab Reference Number : 2023/AUG/03928-4-2
Sample Identification # : Berger Silk Glow
Period of Test : 06.09.2023 to 08.09.2023
Test Method # ] ASTM D 4828-1994
TEST RESULTS:
S.N. Stain Name # Nos. of Wash Cycles Evalu'ated e ety of
Stain after wash cycles
1 Pencil 100 10
2 Shoes Polish 100 5
3 Tea 100 5
4 Coffee 100 5
5 Highlighter 100 7
6 Crayon 100 10
7 Tomato Ketchup 100 7
8 Lipstick 100 3
9 Mud 100 10
10 Turmeric 100 3

Rating Scala as per ASTM D 4828
0 - Nochange from original intensity (depth) of stain
3 - Slight change from original, but readily visible
5 - Moderate change from original, slightly visible, and
7 - Llarge change from original, barely visible
10 - All Stain removed

# As furnished by the customer.

Note: 1. The results relate only to the items tested.
2. Report shall not be reproduced except in full, without the written approval of lab.
3. Any correction invalidates this report.
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